M Syntron Material Handling

s WE LL HANDLE IT.

Service

Instructions

Syntrone

Electromagnetic

Vibrators

Model Series:
V-85-C
V-86-C
V-180-C
V-181-C

y
10f9 AIRMATIC

airmatic.com | 215.333.5600 | infocenter@airmatic.com AIRMATIC®



M Syntl‘on Material Handling

WE’LL HANDLE IT.

AIRMATIC L/

20f9 , , : , , y /.
airmatic.com | 215.333.5600 | infocenter@airmatic.com AIRMATIC®



WE’LL HANDLE IT.

Syntl'On Material Handling

N

8

V—BS =C1
V—-86—-Cl
Vv—-180-C1l
V-=181-Cl

. -

v—-85—-C
-180-C

FIGURE 1

- VIBRATOR MOUNTING
POSITIONS

The base plates of all models of the V-85 and V-86 series vibrators have four 11/16” diameter mounting
holes positioned at 7” wide x 10” long centers. The four mounting holes of the V-180 AND V-181series
Vibrators are 13/16” diameter positioned with centers on a 12” square. Grade 5 mounting bolts with
Lock washers are recommended. At frequent intervals, these bolts should be checked for tightness.

If the surface to which the
vibrator is to be mounted is
uneven, the unit must be
shimmed to assure a flush
mounting. Refer to Figure 2
for a typical installation on
conical-shaped hopper.

The recommended size of
the mounting bracket is 13

1/2” square for the V-85 and
V-86 series vibrator and 15
1/2” square for the V-180
and V-181 series. The
bracket must be sufficient
strength and weight so that
this will not deflect when the
vibrator is in operation.

CONTROLLER

Gusset required to
stiffen center of
mounting bracket.
Tack weld to bracket
and hopper.

Welded bent plate
or structural steel

mounting bracket.

__If it is difficult to
uq:ht.m nuts, tack weld
the bolt heads to the
mderside of the mount-
ing bracket.

FIGURE 2 -

VIBRATOR MOUNTING ON
AN UNEVEN SURFACE.

Except Models V-85-C1S, V-86-C1S, V-180-C1S and V-181-C1S, these vibrators require a separate
controller to control the vibrator output. The controller contains a double-pole, single throw switch with
ON and OFF positions, to control the starting and stopping of the vibrator; a rheostat to control the
stroke of the vibrator; a rectifier that changes alternating current to pulsating current; fuses and

terminals.

30of9

AIRMATIC

y

. . _ y 7
airmatic.com | 215.333.5600 | infocenter@airmatic.com AIRMATIC ®



M Syntl‘on Material Handling

WE’LL HANDLE IT.

AIRMATIC L/

40f9 - | irmat A
airmatic.com | 215.333.5600 | infocenter@airmatic.com AIRMATIC®



Syntl’On Material Handling

WE’LL HANDLE IT.
TROUBLE SHOOTING
Problem Cause Correction
Vibrator will not operate Blown Fuse *Replace
Open Circuit Repair
High or Low Current Setting Correct (see current rating)

Faulty Brush in Control Rheostat *Replace

Faulty Switchgear *Repair or Replace
Defective Coil *Replace
Vibrator "Strikes” (noted Faulty Armature Stop **Repair

by loud rapping noise)

Vibratory lacks impact Faulty Impact Blocks *Replace
Faulty Spring Rings ** Repair
Faulty Rectifier *Replace

* Replace only with parts recommended, or supplied by Syntron Material Handling.

** Repair or replacement off the armature stop and spring rings will require returning the equipment
to the factory Contact the Customer Service Department of Syntron Material Handling for more
Information.

DISASSEMBLY PROCEDURE
Refer to illustration.

1. De-energize unit, remove the armature stop assembly (A). Remove remaining portion of the vibrator
from its operating position.

2. Remove magnet assembly (C) and cable assembly (B) from cover.

3. Remove base plate (H).

4. Remove impact blocks (E & F) and shims (G).

Item D has been factory assembled and must be replaced as a single unit.
REASSEMBLY PROCEDURE
To reassemble vibrator reverse the 4-step procedure outlined in the Disassembly Procedure.

CURRENT RATINGS
V-85 & V-86Series Vibrator

7.0 amps 115V/50-60Cy
3.5 amps 230V/60Cy
4.0 amps 230V/50Cy
1.8 amps 460V/50-60Cy
V-180 & V-181 Series Vibrator
12 amps 230V/50-60Cy
6 amps 460V/60Cy
4.6 amps 575V/60Cy
6.3 amps 380V/50Cy
AIRMATIC /2
50f9 A

airmatic.com | 215.333.5600 | infocenter@airmatic.com

AIRMATIC®



AIRMATIG

WE’LL HANDLE IT.

Syntl’On Material Handling

PARTS LIST - V-180-C, C1, C1S, and V-181-C1, C1S VIBRATORS

ITEM DESCRIPTION

A

Armature Stop Assembly
(Models V-180-C, V-180-C1 and V-181-C1)
Armature Stop Assembly
(Models V-180-C1S and V-181-C1S)
using Rectifier A-81219-B (230V)
Rectifier A-81219-C (460V)
Retainer Clip
Machine Screw Rd. Hd. (#10-32 x 3/8”)
Lockwasher (#10)
Lockwasher (1/2”)
Cap Screw, Hex Hd. (1/2"-20 x 1-3/4")
Hex Nut (1/2”-20)
* Nameplate
*Warning Label
Cable Assembly
Cable Grip (V-180-C1, V-181-C1, V-180-C1S, V-181-C1S)
Cable Grip (V-180-C)
Connector
Lockwasher (#10)
Mach. Screw Rd. Hd. Br. (#10-32 x 1/4”)
Teflon Tape
Magnet Assembly (230V/60Cy)
Magnet Assembly (460V/60 Cy)
Loctite Sealant
O-Ring (1/2” O.D. x 3/8” 1.D.)
Cap Screw hex Washer Hd., Zinc (1/2”-13 x 1”)
Body Assembly
O-Ring
Lockwasher (1/27)
** Cap Screw Hex Hd. (1/2”-20 x 1-1/4”)
Top Impact Block Stl.
Cap Screw, Soc. Hd. (1/2”-20 x 17)
Bottom Impact Block, Stl. (V-180 Units)
Bottom Impact Block, Rubber (V-181 Units)
** Cap Screw, Soc. Hd. (1/2”-20 x 1”)
Shim (.005” Tk.)
Shim (.002” Tk.)
Base Plate

*Do not remove or paint over safety labels

QTyY

[EFQEETUE | J G G G GG DI e ) TR ) T G Qe

As Req'd.

Only
As Req'd.

NG N I I I N

>
»

Req'd.

PART NO.
C-163905-A

C-163905-B

A84603
H0203101
H0112401
H0113601
H0313901
HO0104469
A-61712
A-125254
B-160155-B
0102X008
0102X038
0202X004
H0112458
H0202902
0243X026
B-114070-A
B-114070-B
0185X006
0149X068
H0207006
C-164482-A
A-140009-F
HO0113601
H0313701
A-126164
H0404600
A-126164
A-126172
H0404600
A-126170-A
A-126170-B
C-163943-1

6 of 9

AIRMATIC

airmatic.com | 215.333.5600 | infocenter@airmatic.com

y

AV
AIRMATIC®



M Syntron Material Handling

WE’LL HANDLE IT.

* ™ Torque = 55 ft-Ib

VIERATOR ASSEMELY - MODEL V-180-C & V-181-C

AIRMATIC L/

7 of 9 , , : , , y /.
airmatic.com | 215.333.5600 | infocenter@airmatic.com AIRMATIC®



AIRMATIG

WE’LL HANDLE IT.

Syntl’On Material Handling

PARTS LIST- V-85-C, C1, C1S, and V-86-C, C1, C1S VIBRATORS

8 of9

ITEM DESCRIPTION QTY PART NO.

A Armature Stop Assembly 1 A-110405
Plainwasher (3/8”) 6 H0117010
Lockwasher (3/8”) 6 H0113209
VCap Screw Hex Hd., Gr. 2 (3/8”-16 x 1-1/4”) 6 H0310301
* Nameplate 1 A-61712
* Warning Label 1 A-125254

B Cable Assembly 1 C-160136-M
Cable Grip 1 0102X002
Connector 2 0202X002
Lockwasher (#10) 1 H0112458
Mach. Screw Rd. Hd. Br. (#10-32 x 1/4”) 1 H0202902

C Magnet Assembly (115V/50 Cy) D-158151-D
Magnet Assembly (230V/50 Cy D-158151-E
Magnet Assembly (460V/50 Cy) 1 D-158151-F
Magnet Assembly (115V/60 Cy) Only D-158151-A
Magnet Assembly (230V/60 Cy) D-158151-B
Magnet Assembly (460V/60 Cy) D-158151-C
Magnet Assembly (115V/60 Cy) using Rectifier A-81219-A V-85-C1S D-158151-A
Magnet Assembly (230V/60 Cy) using Rectifier A-81219-B & D-158151-B
Magnet Assembly (460V/60 Cy) using Rectifier A-81219-C V-86-C1S D-158151-C
Magnet Assembly (115V/50 Cy) using Rectifier A-81219-A Only D-158151-D
Magnet Assembly (230V/50 Cy) using Rectifier A-81219-B D-158151-E
Magnet Assembly (460V/50 Cy) using Rectifier A-81219-C D-158151-F
Loctite Sealant AS, 0185X006

Req’d.

O-Ring (1/2” O.D. x 3/8” I.D.) 4 0149X067
Screw, Hex Hd., flange Whiz Lock (3/87-16 x 17) 4 H0209206

D Body Assembly 1 B-164494-A
O-Ring 1 A-140009-E
Plainwasher, H.S. (1/2”) 4 HO0117362
Lockwasher, Hvy. (1/2”) 4 H0113607
eCap Screw, Hex Hd. (1/2"-13 x 1-1/2) 4 H0315401

E Top Impact Block, Stl. 1 A-117922
Cap Screw, Soc. Hd. Gr.8 (3/8”-16 x 3/4”) 2 H0406800

F Bottom Impact Block, Stl. V-85 1 A-117922
VCap Screw, Soc. Hd. w/Locking Element Units 2 H0407200
Gr. 8 (3/8-16 x 17)
Bottom Impact Block, Rubber V-86 1 A117945
Cap Screw, Soc. Hd. w/Locking Element  Units 2 H0406800
Gr. 8 (3/8™-16 x 3/4”)

G Shim (.005” Tk.) As A-117924-A

AIRMATIC b 2

airmatic.com | 215.333.5600 | infocenter@airmatic.com

AV
AIRMATIC®



M Syntron Material Handling

WE’LL HANDLE IT.
Shim (.002” Tk.) Reqd. A-117924-B
Base Plate 1 B-117923

* Do not remove or paint over safety labels. If safety labels need replaced, contact Syntron Material
Handling for an Extra supply free of charge.

VTorque = 20 ft-Ib

eTorque = 50 ft-Ib

VIBRATOR ASSEMBLY - MODEL SERIES: V-85-C & V-B&6-C

AIRMATIC o/

90f9 e - rmati A,
airmatic.com | 215.333.5600 | infocenter@airmatic.com AIRMATIC®



	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page



